
 
 
 

WATERBORNE PARASITIC PROTOZOA REMOVAL CAPACITIES OF 
WASTEWATER TREATMENT PLANTS WITH VARYING PROCESSES 

 
 
 
 
 

A THESIS SUBMITTED TO 
THE GRADUATE SCHOOL OF NATURAL AND APPLIED SCIENCES 

OF 
MIDDLE EAST TECHNICAL UNIVERSITY 

 
 
 
 
 
 
 

BY 
 

ASLI ONURSAL 
 
 
 
 

 

 

 

IN PARTIAL FULFILLMENT OF THE REQUIREMENTS 
FOR 

THE DEGREE OF MASTER OF SCIENCE 
IN 

ENVIRONMENTAL ENGINEERING 

 
 
 
 
 
 
 

AUGUST 2022





 
 
 

Approval of the thesis: 
 

WATERBORNE PARASITIC PROTOZOA REMOVAL CAPACITIES OF 

WASTEWATER TREATMENT PLANTS WITH VARYING PROCESSES 

 

submitted by ASLI ONURSAL in partial fulfillment of the requirements for the 
degree of Master of Science in Environmental Engineering, Middle East 
[...]
throughout the year and snowfall in winters therefore this may be the reason the CAS 

system sampled in this study showed lower LRVs in autumn and winter seasons.  



 

 
 

88 

Dumontet et.al. (2001) reported no reduction of the protozoan cysts in sludge 

treatment. They also reported that cysts of these parasites can survive in sludge 

amended soil for at least 30 days. It has been shown that with thermophilic 

temperatures greater reduction of pathogens is reachable while with mesophilic 

temperatures it is less possible to achieve reduction (Protozoan Parasites in Sewage 

Sludge 2006). Lesser reduction in some seasons during sludge treatment might be 

caused by the mesophilic conditions that the anaerobic sludge treatment tank 

sampled in this study works under. Additionally, as adsorption to sludge is one of 

the main mechanisms for the removal of pathogens in activated sludge process, 

protozoan parasites were thought to be enriched due to adsorption as also indicated 

by Naughton et. al. (2017). 

4.3.2 in BNR 

A diagram of the BNR system having A2O configuration sampled in this study is 

given in Figure 4.42. A2O system includes three parts: nitrification, denitrification, 

and phosphorus removal happening in consecutive anaerobic, anoxic, and aerobic 

tanks. Nitrification consists of two stages, the first is the stage where Nitrosomonas 

oxidizes ammonium to nitrite and the second is where Nitrobacter oxidizes nitrite to 

nitrate (Tortora et al. 2016). The denitrification process on the other hand is the 

process in which nitrate ions are converted to nitrogen gas via denitrifying 

heterotrophic bacteria such as Pseudomonas (Tortora et al. 2016). The phosphorus 

removal in this process occurs in two stages. Firstly, under anaerobic conditions, 

Acinetobacter takes up organic matter and releases phosphorus and secondly, in the 

aerobic zone newly produced phosphorus accumulating organisms (PAOs) take up 

this previously released phosphorus. Phosphorus is accumulated in sludge and 

removed in the sedimentation stage with the sludge (Sathasivan n.d.). Throughout 

this study, the average system operation parameters of the BNR system sampled 

were 28 h HRT, 16-day SRT, and 85% RAS. The BNR system tested serves a village 

located in Ankara with a capacity of 41818 m3/d. Turkish Regulation on Water 



 

 
 

89 

Pollution dictates that the effluent water discharge of a WWTP treating domestic 

wastewater and serving a population between 10000-100000 should not have more 

than 45 mg/L BOD, 100 mg/L COD, 30 mg/L TSS and should have pH in the range 

of 6 and 9 (Republic of Turkey Environment and Urban Ministry 2004). The BNR 

system tested in this study was following the regulation during the sampling period 

(Table 3.1). 

 

Figure 4.42. Schematic diagram of the BNR system tested in the study. 

Wide-ranging LRVs up to 5 and 4 were observed for the removal of C. parvum and 

B. hominis in BNR process, respectively. The highest LRV 5 was recorded in 

summer for C. parvum. The seasonal change was only found to be significant for the 

removal efficiencies of B. hominis (p<0.05). BNR process displayed poor removal 

efficiency for E. histolytica and G. intestinalis (LRV often < 1) (Figure 4.43). 



 

 
 

90 

 

Figure 4.43.Seasonal LRVs for G. intestinalis, E. histolytica, B. hominis and C. parvum in BNR. 
Error bars correspond to the standard deviation of mean values of the three measurements for three 

replicates. 

              Table 4.3. Seasonal LRVs in BNR 

LRV of BNR System 

 B. hominis* E. histolytica G. intestinalis C. parvum 

Summer 2.283 0.851 0.246 5.025 

Autumn 1.055 0.298 0.583 1.331 

Winter 3.091 0.421 0.382 1.754 

Spring 4.104 1.354 0.146 0.792 

                 *  seasonal significance (p<0.05) 



 

 
 

91 

Fu et.al. (2010) showed in their study that the BNR system removes Giardia with an 

LRV value of 2.04. In their study, Caccio et.al. (2003) reported that in these systems 

protozoan parasites are removed up to 1.23 LRV. A study conducted by Wang et.al. 

(2021) on the removal efficiencies of pathogens in different wastewater treatment 

systems. In this study, BNR (A2O) system shows a range of LRVs from 1.3 to 1.7 

for protozoan parasites (Wang et al. 2021). Another study was conducted by Wen 

et.al. (2009) on the fate of pathogens in activated sludge plants including BNR 

systems. BNR system removes an average of 2.41 LRV for Cryptosporidium and 

2.49 LRV for Giardia. 

In the current study, the BNR system showed LRVs < 2 for E. histolytica and G. 

intestinalis and the seasonal changes of LRVs were statistically significant for only 

B. hominis (p < 0.05) (              Table 4.3). HRT, SRT, ambient temperature, and 

flow rate are some important parameters that can affect the removal rates of 

pathogens in biological nutrient removal systems (Naughton 2017). Longer HRT is 

recommended for pathogen predation, natural decay, and inactivation. In addition to 

that, longer SRT is also recommended for the pathogens to be able to adsorb onto 

the sludge (Naughton 2017). The sizes of protozoan parasites are in various ranges, 

so their tendency to attach to solid particles may differ affecting the removal rates in 

the BNR process (Wen et al. 2009). The size of E. histolytica cysts ranges from 12-

15 µm, for C. parvum 4 to 5 µm and that of G. intestinalis ranges from 11 to 14 µm 

while for B. hominis this range is wider from 5 to 40 µm (CDC). Protozoa that have 

relatively smaller size and lower specific gravity of may lead to a lower settling 

velocity therefore a need for a higher retention time (Wen et al. 2009). This may be 

the reason the BNR system sampled in this study showed lower LRVs for some 

protozoa. 

4.3.3 in SBR 

The diagram of the SBR system sample in this study is given in Figure 4.44. This 

system consists of five different stages occurring in a single reactor which are fill, 



 

 
 

92 

react, settle, draw and idle. Treatment process starts with the fill phase when the 

reactor is filled with wastewater and then the reaction phase follows. In this phase 

both aeration and agitation are applied. Then comes the settle stage in which the 

agitation is stopped are sludge is left to settle. In the end, effluent is discharged to 

the receiving bodies in the draw phase. Once the draw phase is finished the reactor 

is filled again for another cycle. The idle stage is used only in a multi-task system 

(Metcalf & Eddy 2014). Even small changes in the concentrations or flow rate can 

affect the microbial growth and effluent quality of the SBR process (Yoo et al. 2004). 

The SBR sampled in this study was operated with 8 h HRT during this study. The 

SBR system treats wastewater coming from a village in Ankara with a capacity of 

3000 m3/d. Turkish Regulation on Water Pollution dictates that the effluent water 

discharge of a WWTP treating domestic wastewater and serving a population 

between 10000-100000 should not have more than 45 mg/L BOD, 100 mg/L COD, 

30 mg/L TSS and should have pH in the range of 6 and 9 (Republic of Turkey 

Environment and Urban Ministry 2004). The SBR system tested in this study was 

following the regulation during the sampling period (Table 3.1) 

 

Figure 4.44 Schematic diagram of the SBR system tested in the study. 



 

 
 

93 

LRV > 3 was achievable for B. hominis in summer and C. parvum in spring in the 

SBR process. In the rest of the season for B. hominis along with in all seasons for E. 

histolytica, C. parvum and G. intestinalis, the SBR process displayed very poor 

removal efficiency with LRVs often < 1-2 (Figure 4.45). Seasonal variations were 

statistically significant for the removal of all the protozoan parasites except C. 

parvum (p < 0.05). A study was conducted by Supha et.al. (2015) on the long-term 

exposure of protozoan communities to TiO2 in an SBR reactor. According to this 

research, the number of protozoan communities shows LRV 1 in the addition of TiO2 

to the SBR reactor. 



 

 
 

94 

 

Figure 4.45. Seasonal LRVs for G. intestinalis, E. histolytica, B. hominis and C. parvum in SBR. 
Error bars correspond to the standard deviation of mean values of the three measurements for three 

replicates. 

                 Table 4.4. Seasonal LRVs in SBR 

LRV of SBR System 

 B. hominis* E. histolytica* G. intestinalis* C. parvum 

Summer 11.676 1.906 2.297 1.216 

Autumn 0.555 0.650 0.280 1.311 

Winter 0.179 0.546 2.698 2.675 

Spring 0.887 1.551 0.603 3.421 

                     * seasonal significance (p<0.05) 



 

 
 

95 

SBR performance depends on several parameters including characteristics of 

wastewater, cycle time, aeration rate, contact time, temperature, and SRT (Aziz et 

al. 2013), and the entire process uses a single basin instead of multiple basins due to 

lower total suspended solid values are obtained consistently the use of a separate 

clarifier is eliminated. This might explain the lower removal efficiencies of SBR for 

protozoan parasites. 

4.3.4 in CoFlUV 

The Figure 4.46 depicts the diagram of CoFlUV system sampled in this study. The 

coagulation flocculation unit aims to enhance the separation of particles that cannot 

be separated only by sedimentation and filtration. In this process, colloidal particles 

are brought together to form larger sized particles that can be more easily removed 

in the downstream processes (Shammas 2005). In this process, generally, a chemical 

coagulant is added to first destabilize these negatively charged colloids. Then a 

flocculant is added so that the larger flocs can be formed, and these smaller colloids 

can be removed from wastewater by sedimentation (Metcalf & Eddy 2014). UV 

disinfection, on the other hand, is used for the inactivation or destruction of 

microorganisms. Ultra-violet light when absorbed by the microorganisms can cause 

damage to the proteins or to the nucleic acids (thymine dimerization) (Linden and 

Murphy 2017). UV light is considered non-ionizing radiation as it has a longer 

wavelength and lower energy. When this radiation is absorbed by the DNA, adjacent 

thymine bases become cross-linked which forms a thymine dimer disrupting the 

normal base pairing of the DNA (Tortora et al. 2016). During this study the 

operational parameters of the CoFlUV system were 27 h HRT, 30day SRT, %100 

RAS. The CoFlUV system tested in this study serves an Organized Industrial Zone 

located in Ankara. Turkish Regulation on Water Pollution dictates that the effluent 

water discharge of a WWTP treating industrial wastewater should not have more 

than 400 mg/L COD, 200 mg/L TSS and should have pH in the range of 6 and 9 

(Republic of Turkey Environment and Urban Ministry 2004). The CoFlUV system 



 

 
 

96 

tested in this study was following the regulation during the sampling period (Table 

3.1). 

 

Figure 4.46. Schematic diagram of the CoFlUV system tested in the study. 

The removal of E. histolytica with LRV > 3 was only obtained mainly in summertime 

in the CoFlUV process. Rest of the seasons for E. histolytica and in all seasons for 

B. hominis, C. parvum and G. intestinalis, the LRV was less than 3. Seasonal 

variations were significant for the removal efficiencies of E. histolytica and B. 

hominis (p<0.05) (Figure 4.47). In the coagulation stage since the protozoan cysts 

are naturally electronegative, precipitate enmeshment metal hydroxides may assure 

their reduction to more than LRV 2 (Bouzid et al. 2008). In their study, Fewtrell and 

Bartram (2001) reported that coagulation flocculation systems where ferric 

coagulants are used removes protozoan pathogen 1-2 LRVs. According to the study 

conducted by Chowdhury et al. (2022) coagulation-flocculation along with 

secondary sedimentation also leads LRVs 2-3 for E. histolytica. Hachich et.al. (2013) 

found that coagulation with ferric chloride removes G. intestinalis with 2.26 LRV. 

Betancourt et al. (2019) reported up to 3.41 LRV for C. parvum. 

Previous study conducted by Neto et.al. (2006) showed that UV disinfection is only 

effective up to 1.96 LRV for G. intestinalis and 2.01 LRV for C. parvum. Linden 

et.al. (2017) however reported 2-4 LRVs for protozoan parasites in UV disinfection 

unit. A study was conducted by Rodriguez-Manzano et.al. (2012) on standard and 

new fecal indicators and pathogens in sewage treatment plants, microbiological 

parameters for improving the control of reclaimed water. According to this study, 

UV light shows 0.34 and 0.90 LRV for Cryptosporidium and Giardia, respectively. 

Although these removals are possible with UV light in the same study trophozoites 



 

 
 

97 

of these species are still found in the intestines of one Mouse providing evidence that 

the inactivation of cysts was not complete (Neto et al. 2006). 

 

Figure 4.47. Seasonal LRVs for G. intestinalis, E. histolytica, B. hominis and C. parvum in 
CoFlUV. Error bars correspond to the standard deviation of mean values of the three measurements 

for three replicates. 

 

 

 



 

 
 

98 

 

 

               Table 4.5. Seasonal LRVs in CoFlUV  

LRV of CoFlUV System 

 B. hominis* E. histolytica* G. intestinalis C. parvum 

Summer 2.410 11.035 0.166 2.508 

Autumn 0.454 1.032 0.684 1.049 

Winter 1.309 2.345 2.915 7.734 

Spring 0.923 2.938 1.695 0.218 

                   * seasonal significance (p<0.05) 

Effective coagulation relies on accurate dosing and mixing of often highly variable 

influent loads and effective, well-controlled sludge removal. UV doses of 30 mJ/cm2 

is recorded as the best dose for pathogen inactivation. A lower dose of 15 mJ/cm2 

UV is applied in the current study might explain the lower LRVs for B. hominis, C. 

parvum and G. intestinalis. Considering the results of these previous studies, neither 

coagulation nor UV disinfection can remove ARGs as much as when they used in 

combination. 

4.3.5 in MBR 

The Figure 4.48 shows the schematic diagram of the MBR system sampled in this 

study. MBR systems are similar to activated sludge systems however they employ a 

micro- or ultra-filtration unit instead of secondary sedimentation tank for the removal 

of biomass. Some pathogen removal is achieved during the biological treatment 

however a much greater reduction is achieved during the filtration process (Verbyla 

and Rousselot 2018). Most MBR systems utilize microfiltration with 0.1 to 0.4 µm 

pore size or ultrafiltration with pore sizes ranging from 0.01 to 0.04 µm  (Verbyla 

and Rousselot 2018). In MBR systems, continuous generation of new sludge and 

consumption of organic materials with decay in sludge mass occurs at the same time. 



 

 
 

99 

Therefore, a 44% reduction in sludge production is estimated in MBR systems 

comparing to CAS (Radjenovic et al. 2008). MBR system sampled was operated 

with 18 h HRT during this study. This system treats municipal wastewater collected 

from a university campus with daily capacity of 15000 m3/d and has a total 540 m2 

membrane surface area and with membrane pore sizes of 0.038 µm. Turkish 

Regulation on Water Pollution dictates that the effluent water discharge of a WWTP 

treating domestic wastewater and serving to a population between 84-2000 should 

not have more than 45 mg/L BOD, 120 mg/L COD and should have pH in the range 

of 6 and 9 (Republic of Turkey Environment and Urban Ministry 2004). The MBR 

system tested in this study was following the regulation during the sampling period 

(Table 3.1). 

 

Figure 4.48. Schematic diagram of the MBR system tested in the study. 

LRV > 3 was achievable for B. hominis for all seasons and for C. parvum in autumn 

and winter in the MBR process. This efficiency was only obtained in summertime 

for E. histolytica and the MBR system was showed LRV < 3 for G. intestinalis in all 

seasons. Seasonal changes were only significant for the removal efficiencies of B. 

hominis (p<0.05) (Figure 4.49).  



 

 
 

100 

 

Figure 4.49. Seasonal LRVs for B. hominis, E. histolytica, and G. intestinalis in MBR. Error bars 
correspond to the standard deviation of mean values of the three measurements for three replicates. 

                Table 4.6. Seasonal LRVs in MBR 

LRV of MBR System 

 B. hominis* E. histolytica G. intestinalis C. parvum 

Summer 14.852 7.900 1.174 2.275 

Autumn 5.337 0.397 1.608 5.158 

Winter 5.057 1.352 0.432 6.210 

Spring 4.458 0.702 0.100 2.769 
                   * seasonal significance (p<0.05) 



 

 
 

101 

A study was conducted by Fu et.al. (2010) on monitoring and evaluation of the 

removal of pathogens at municipal wastewater treatment plants. In this study, MBR 

shows LRVs higher than 1.84 for Cryptosporidium and higher than 2.40 for Giardia 

(Fu et al. 2010). With membrane technologies, Ben Ayed et al. (2017) report 3 to 4 

LRVs for Entamoeba spp..  

Protozoan cysts are significantly larger than the pores of the membrane filters, 

therefore efficient removal is expected according to Hai et.al. (2014). Even though 

the MBR system sampled in the current study showed high LRVs especially for B. 

hominis, the protozoan parasites were still detected up to 106 copy number/L in the 

effluent. Major pathogen removal mechanisms in MBR systems are size exclusion 

enhanced by the biological cake layer forming on the membrane (Verbyla and 

Rousselot 2018) (Figure 4.50).  

 

Figure 4.50. Major factors affecting pathogen removal in membrane bioreactors.  (Verbyla and 
Rousselot 2018) 

SRT, HRT, membrane integrity, variations in feed water and the extent of membrane 

fouling are also dome important factors affecting pathogen removal in MBR systems 

(Sidhu et al. 2015). MBR reactors maintain higher mixed liquor suspended solids 

(MLSS) compared to a CAS system therefore biomass properties and membrane 

fouling in an MBR system is highly affected by SRT. Since with longer SRTs higher 

biomass concentration in an MBR can be accomplished, longer SRT rises the 

treatment efficiency. Consequently, the change in the SRT may affect the removal 

rates of pathogens. However, high MLSS can accelerate the fouling of the membrane 



 

 
 

102 

by rapid deposition of sludge particles onto the membrane surface (Han et al. 2005). 

This might be the possible explanation of low LRVs obtained for E. histolytica and 

G. intestinalis in MBR systems in the current study. 

4.4 Removal of protozoa in literature 

A summary of selected parasitic protozoa LRVs in wastewater treatment plants 

observed in literature is given in Table 4.7. 

          Table 4.7. Removal of studied protozoa in literature 

 



103 

CHAPTER 5 

5 CONCLUSION AND RECOMMENDATIONS 

5.1 Conclusion 

In this study, common types of WWTPs namely, CAS, BNR, SBR, WWTP with 

coagulation-flocculation and UV disinfection units and MBR were investigated with 

respect to their seasonal removal capacities for 4 protozoan parasites including G. 

intestinalis, E. histolytica, B. hominis and C. parvum that are causative agents of 

commonly seen gastrointestinal diseases giardiasis, amebiasis, blastocytosis and 

cryptosporidiosis, respectively. Removal of parasitic protozoa in WWTPs was 

highly affected by the process and the season as summarized in the below given 

in Table 5.1. 

 Table 5.1. LRV for protozoan parasites 



 

 
 

104 

                   Table 5.1. cont’d        

 

This study pointed out that: 

• In CAS, LRVs 1-2 were reachable for all protozoa. LRVs > 3 were reachable 

for B. hominis and C. parvum. Seasonal changes were significant for E. 

histolytica, B. hominis and C. parvum (p<0.05). 

• In BNR, LRVs 1-2 were reachable for all protozoa except for G. intestinalis. 

LRVs > 3 were reachable for B. hominis and C. parvum. Seasonal changes 

were only significant for B. hominis (p<0.05). 

• In SBR, LRVs 1-2 were reachable for all protozoa except for B. hominis. 